## INSTALLATION INSTRUCTIONS AND PARTS LIST

## APPLICATION: MODEL: 553000 HEAT SHIELD ACCESSORY KIT FOR TOW GUARD.

- 1. READ INSTRUCTIONS COMPLETELY AND CHECK TO MAKE SURE THAT ALL REQUIRED PARTS (LISTED ON SERVICE PARTS LIST) ARE ON HAND BEFORE STARTING THE INSTALLATION.
- 2. PLACE YOUR TOW GUARD, AND HITCH INTO THE RECEIVER OF THE TRUCK.
- 3. DETERMINE THE LOCATION ON THE RUBBER THAT THE HEAT SHIELD NEEDS TO BE PLACED, HOLD THE HEAT SHIELD IN THAT LOCATION, AND MARK HOLES ON THE RUBBER TO BE DRILLED. NOTE: YOU MAY NEED TO USE A CLAMP TO HOLD IT IN PLACE.
- 4. DRILL (2) 9/32" DIAMETER HOLES IN THE LOCATIONS YOU MARKED.
- 5. INSERT THE (2) 1/4"-20 X 1.00" SST SCREW (ITEM #2) THRU THE RUBBER MUD GUARD FROM THE TEXTURED SIDE, PLACE 1/4" FLAT WASHER (ITEM #3), & 1/4"-20 FLANGE NUT (ITEM #4) ON TO SCREW, TIGHTEN UNTIL YOU SEE THE RUBBER COMPRESS ON THE TEXTURED SIDE.
- 6. PLACE HEAT SHIELD ONTO SCREW ENDS (ITEM #2), PLACE 1/4"-20 FLANGE NUT (ITEM #4) ONTO SCREW ENDS, AND TIGHTEN.

## SERVICE PARTS LIST

ITEM	PART NO.	QTY	DESCRIPTION
1	552971	1	HEAT SHIELD
2	105543	2	SCR-BTN HD, 1/4"-20 X 1.00" SST
3	101370	2	WSHR-FL, .281 X .625 X .065, SST
4	102366	4	NUT-FLG, 1/4"-20, SST

